
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Water Energy Nexus: Coal- Based Power 
Generation and Conversion – Saving 

Water 
 
 
 
 

Energy Working Group 
 
 
 
 
 

December 2016 



 

 

 
 
 
 
 
 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APEC Project: EWG 08/2014 A  
 
 

Produced by 
DNV GL 
16 Science Park Drive, DNV GL Technology Centre  
Singapore 118227 
www.dnvgl.com 
 
 

 
For 

Asia-Pacific Economic Cooperation Secretariat 
35 Heng Mui Keng Terrace  
Singapore 119616 
Tel: (65) 68919 600   
Fax: (65) 68919 690 

Email: info@apec.org   
Website: www.apec.org 
 
© 2017 APEC Secretariat 
 
APEC#217-RE-01.1 

 
 
 
 
 
 
 

 

 
 

 Page i 

http://www.dnvgl.com/
[...]
The IPPC Document on Large combustion plants gives an overview of flue gas cleaning techniques. Also a 

report from Carpenter (2012) contains such an overview as well as new flue gas cleaning techniques80. A 

brief description of various flue gas cleaning technologies is discussed in appendix A. This section looks 

into the removal of SOx, which is the main water consumer in an FGD system. 

3.5.1 Wet Flue Gas Desulphurization 

Wet Flue Gas Desulphurization (FGD) is mainly based on the use of limestone. The basic working principle 

is depicted in Exhibit 23. 

 
 

 
 

Exhibit 23: Example of Wet Flue Gas Desulphurization81
 

 

The sulphur dioxide rich flue gas enters the FGD unit and is cooled and saturated by spraying a solution 

of water, gypsum and limestone, thereby converting the resulting gas-liquid mixture into lime slurry. The 

sulphur reacts with the calcium in the slurry and forms gypsum which can be used as a by-product for the 

building industry. The removal percentage of sulphur is typically around 92-97%. 

Even though a major portion of the water in this process is recycled, the wet FGD still consumes a 

significant amount of water, owing to evaporation losses. According to the Power Plant Water Usage and 

Loss Study by the U.S. Department of Energy82, the water loss typically varies between 0.25 and 0.22 

m3/MWh for a subcritical and supercritical boiler, respectively. Thus, in case of a 500-MW supercritical 

power plant, the typical water consumption due to evaporation losses is about 110 m3/hr. The main reason 

for this significant amount of water usage is the necessity to cool down flue gas. In a wet FGD process, 

 

 
 

 

 

80 Carpenter A.M. (November 2012), Low water FGD Technologies ISBN 978-92-9029-530-3, IEA Clean Coal Centre 

81 KEMA Proprietary 

82 Klett, Kuehn, Schoff, Vaysman and White, Power Plant Water Usage and Loss Study for the U.S. Department of 

Energy National Energy Technology Laboratory, August 2008, Revised May 2007. 

 
 



Page 32 

 

 

 

 

 
 

the flue gas temperature is brought back adiabatically from approximately 120°C to about 55-80°C through 

evaporation of water. 

According to the BREF, 80% of the FGD units used in coal-fired power plants are of the wet type. Most 

power plants located near the sea equipped with once-through cooling, also deploy sea-water as makeup 

for wet FGD. 

FGD units require water to clean the demisters and together with lime create a suspension suitable for SOX 

treatment. Much of this water is evaporated and exits the stack, while the remaining water is further 

treated in a waste-water treatment plant. 

The requirements of water quality for the demisters are listed below: 
 

a. The salt content should not exceed to that of sea water 
 

b. Should be free of particles 
 

c. The calcium content should not be too high to prevent scaling on the demisters. 
 

The amount of water needed for the lime milk in the FGD is relatively lower - around 20 m3/hr. At high 

chloride content83, clotting can occur which leads to a reduction of calcium reactivity, resulting in poor 

gypsum quality62. Benchmark studies by DNV GL reveal that the amount of make-up water required varies 

per site and is subject to the quality of make-up water. To abide to water conservation policies, make-up 

water can be a mixture of other water sources like surface run-off water, seawater or fresh surface water84. 

However, the maximum amount of seawater that can be added is restricted by the allowable chloride 

content in gypsum. 

Typically the flue gas water content prior to entering an FGD unit is about 7 to 9 volume (vol).% while 

after the FGD unit it is about 10 – 12 vol.%, with corresponding make-up requirements ranging between 

0.080 to 0.265 m3 per MW. These figures are based on Dutch power plants where some of them apply 

water saving steps such as utilizing surface water run-off85. 

3.5.2   Dry Flue Gas Desulphurization 

The main characteristic of all types of dry flue gas desulphurization systems is that hydrated lime is injected 

into the flue gas stream in a circulating fluidized bed reactor. The difference between hydrated lime and 

lime slurry is that hydrated lime is drier and behaves more like dust rather than a fluid. 

Hydrated lime is injected into a reactor. At a higher level in the reactor water is injected to reactivate the 

lime. The lime and water mixture reacts with the sulphur in the flue gas. The resulting dry material 

consisting of the reaction products and fly ash is collected in the dust filter (ESP or fabric filter). Part of 

the collected dry material is recycled back into the lime mixture, making use of the alkalinity in the ash. 

The dry FGD processes use about 60% less water, but still significant water is consumed in this process. 

The dry processes typically deployed in this case are namely spray dry scrubbing (SDS), duct spray or 

circulating dry scrubbers (CDS). These processes have been mostly deployed in the USA and in Asia, 

 
 

 

83 About 8 mg/l. 

84 This is typically practices in the Netherlands (Vredenbregt and Visser, 2008). 

85 L. Vredenbregt and J. Visser. Inventory of N-compounds discharge at Dutch coal-fired plants. KEMA Report 08-1525 



Page 33 

 

 

 

 

 
 

particularly China. The investment costs for a dry scrubber80 are generally lower as compared to a wet 

scrubber; however, the cost increases with plant size. The capital cost for retrofitting a SDS system on the 

Big Stone Unit 1 86  was estimated to be $141,300,000 87  or a unit cost of $297/kW, compared to 

$171,800,000 or $362/kW for a wet scrubber. The SDS and CDS semi-dry systems have several 

advantages over wet limestone scrubbers80 as discussed below: 

- Consumption of ~60% less water; 

- Production of no waste-water, as all the water added to the scrubber is evaporated. Thus, no 

waste-water treatment system is required; 

- The waste products are dry and thus can be easily handled; 

- The scrubbers can be constructed of unlined low carbon steel as opposed to more expensive lined 

carbon steel or alloys used for wet scrubbers; 

- Smaller space requirement and thus more suited for retrofit applications; 

- Lower auxiliary power consumption; 

- More efficient capture of SO3, HCl and other acid gases and mercury; and 

- Lower investment cost for medium sized power plants with a capacity range of 300 – 450 MWe. 
 

The main disadvantages of SDS and CDS systems when compared to wet scrubbers are also discussed 

below: 

- Generally lower SO2 removal efficiency, although modern CDS systems can remove over 98% of 

SO2, approaching the levels reached by wet scrubbers; 

- Multiple absorber vessels are typically required for units with a capacity higher than ~400 MW; 

- No saleable by-product. The waste product has fewer uses than the saleable gypsum produced in 

wet scrubbing processes; 

- Higher operating costs mainly due to their higher reagent costs; and 

- Maintenance costs of fabric filters in CDS systems can be higher than those for wet FGD units due 

to their greater wear. Higher particulate loading in the fabric filter from the recycling of by-products 

in CDS systems means more frequent cleaning and thus greater wear. 

DNV GL believes that the requirements on the water quality for dry FGD make-up will be stringent than 

those of a wet-FGD. Also, water re-use initiatives, as demonstrated in the Netherlands for wet FGD, can 

realize significant water reductions namely from 0.26 to 0.080 m3 per MW. As there is no saleable by- 

product for dry FGD, the OPEX costs can be significantly higher, consequently most FGD units give 

preference to wet technology over the dry units. 

 

3.6 Wastewater Treatment 

3.6.1 General 

The main wastewater streams produced at a power station that require treatment are as follows88 - 

- Blow down of the cooling tower 
 

- Waste-water from the Flue Gas Desulphurization unit (FGD) 

 

 
 

 

86 With a net power generation capacity of 475 MW 

87 As per currency value of 2009. 

88 R. Hunik, Reuse of (waste)water streams, Confidential Client, KEMA Report 98-1098. 



Page 34 

 

 

 

 

 
 

With regards to wastewater from the FGD unit, a dedicated physical chemical separation process is used. 

From the BREF of large combustion plants, the following description is provided for a wastewater treatment 

plant. 
 

 
 

Exhibit 24: Example of FGD Wastewater Treatment Plant89
 

 

Exhibit 24 is an example of FGD wastewater treatment; it is pre-neutralised in an agitator with the aid of 

lime slurry. The pH is further increased by additional dosing of lime slurry in the second reactor. Initial 

flocculation and settling of heavy metal hydroxides occurs in the circular concentration reactor tank. Poly- 

electrolytic solution is fed into the supply line to the concentration reactor tank to avoid repulsion between 

hydroxide particles and to accelerate sedimentation. The treated water, with a pH of 6 to 9, may be 

transferred from the upper quiet zone of the circular concentration reactor tank to the main water inlet. If 

the pH is above 9, it is corrected with an acidic additive, for example hydrochloric acid. Part of the slurry 

withdrawn from the concentration tank is fed as contact slurry to support flocculation in the first agitator. 

This slurry acts as an accelerator for the precipitation of the hydroxides. Most of the slurry from the agitator 

is temporarily stored in a slurry container, dewatered in a filter press and finally stored in a bunker prior 

to disposal. 

Several heavy metals like cadmium and mercury cannot always be properly removed in this manner. To 

help meet discharge limits, sulfides are dosed. Metal sulphides have a lower solubility than hydroxide metal 

compounds. In some  cases, Ferrous Chloride (FeCl3) is dosed  to ensure extra removal of arsenic 

 

 
 

 

 

89 BREF LCP, 2006. 

 
 



Page 35 

 

 

 

 

 
 

compounds. A typical manner to dispose of the formed clay from the filter press is feeding back in to the 

boiler to burn90. 

Operation of the waste-water treatment plant in flue gas desulphurisation plants is influenced by the 

composition as well as flow of influent. These variables are in turn influenced by some other parameters 

according to van den Broeke and Vredenbregt (2001): 

- Fuel composition 

- Lime(stone) composition 

- Process-water composition 

- Occasional water supplies from the power-plant site 

- Quality of the oxidation step 

- Gypsum separation 

- Processes between boiler and flue-gas desulphurisation (E-filter, SCR) 

Typical operational challenges occur when something in the process changes, as this affects the treatment 

efficiency of the wastewater treatment plant (WWTP) or can result in scaling in pipes or sensors. 

While the use of seawater may seem attractive for FGD units, its usage (together with fresh water) is 

limited by the allowable chloride content in gypsum. Also, the resulting wastewater is more challenging to 

treat as it leads to precipitation problems because the density and viscosity of seawater/brackish water is 

higher than that of raw water sources having a lower salt content. This can ultimately lead to higher metal 

concentrations in the discharge of the WWTP. High chloride concentrations can affect the solubility of Cu, 

Ni and Cd, as well [Broeke and Vredenbregt, 2001]. 

According to Van den Broeke and Beerlage (1999)91, it could be possible to further concentrate the lime 

suspension using nano-filtration as described in the Umsicht process (Hoffman et al., 1997)92. This was 

investigated by KEMA as an option to reuse permeates from this membrane filter technology to clean the 

demisters and FGD reactor. Alternatively, power stations can adopt special coatings to prevent scaling in 

this area. Nevertheless, this is a possible method to save water. 

3.6.2 Discharge WWTP 

The effluent flow of a (dedicated) wastewater treatment plant of a 650 MWe coal-fired power plant 

equipped with wet FGD is typically around 20 to 35 m3/hour in the Netherlands. This effluent contains 7- 

50 mg/l chloride, 1.3-3.0 g/l sulphate and 0.04-0.7 mg/l Selenium62. Subsequent studies conducted 10 

years later indicate a reduced effluent flow varying from 4 to 17 m3/h, for a similar plant capacity85. 

3.6.3 Treatment of other wastewater streams 

Other kinds of waste-water streams associated with a coal-fired power plant are listed below: 

 

 
 

 

90 H.W. van den Broeke and L. Vredenbregt, Impact of FGD on waste water treatment plant, Confidential client, KEMA 

Report 01-1140 

91 W.F. van den Broeke and M.A.M. Beerlage, Production of cleaning water for FGD suspensions. Confidential Client 

1999, KEMA report 99-4456. 
 

92 Hoffmann, A., Kümmel, R., Tsehernjaew, R.J. und Weinspaeh, P.-M, 1997. Erzeugung von Übersättigungen bei der 

Nanofiltration: Ermittlung der Auslegungsdaten fur ein neues Kristallisationsverfahren. Chemie Ingenieur Teehnik (69) 

6197 S831-833. 



Page 36 

 

 

 

 

 
 

- Boiler blow down 
 

- Pump sealing water 
 

- Waste-water from demin plant which can further be sub-categorized into the following: 
 

o Back-wash from filters 
 

o Regeneration water 
 

o Cleaning water 
 

o Waste-water from RO membrane technology – retentate stream 
 

- Turbine sealing water for condenser (steam) 
 

- Sampling rack (analysing water/steam cycle quality) 
 

- Sanitary waste-water (toilets, showers etc.) 
 

- Surface run-off water which has additional categories such as - 
 

o Risk-areas on the terrain (contaminated with oil and other solids) 
 

o Coal and fly-ash storage 
 

- Bottom-ash cleaning 
 

- Waste-water from flue gas re-heater cleaning 
 

- Waste-water from air pre-heater cleaning 
 

Not affecting WWTP. Most of the above streams are already led to the WWTP that treats the FGD blow 

down. Waste-water originating from cleaning activities within the FGD unit will not affect the operation of 

the WWTP as much, for example air pre-heater cleaning. Water from bottom-ash cleaning93 has a high 

alkalinity and limited quantity of suspended solids. Since a WWTP operates at high pH, precautionary 

measures should be deployed to avoid any disruption during operation. Some typical measures deployed 

to ensure reliability of operation are gradually adding the wastewater streams and ensuring sufficient 

redundancy through additional storage tanks94. 

Boiler blowdown. Generally, boiler blowdown water is quite clean as it only contains a few conditioning 

chemicals. This wastewater stream can be reused for other applications in the plant such as for cleaning 

purposes, cooling tower use or for the FGD unit88. Removal of any ammonia present can be achieved by 

stripping with steam or air. Any solid alkalizer present in blowdown water should be neutralized in case of 

NaOH, however this is not needed in case of phosphates. It should be noted that not everywhere 

carcinogenic compounds like hydrazine95 are prohibited for use in the water steam cycle. International 

guidelines do not promote the use of such compounds but they are still being deployed. In this context, it 

 

 
 

 

93 Typically clean demineralized water is used in this case for cleaning. 

94 Broeke and Vredenbregt, 2001. 

95 A commonly deployed oxygen scavenger for industrial applications. 



Page 37 

 

 

 

 

 
 

is important to consider treatment of the blow down96 prior to reuse or discharge. Also the use of solid 

alkalizers in the boiler drum are not necessary to maintain proper chemical conditioning regime of the 

water steam cycle of high pressure boilers97. 

Sanitary wastewater. Most power stations have either one or two dedicated wastewater treatment plants. 

A treatment plant capable of treating household wastewater is typically designed to treat both sanitary 

wastewater  produced  on  site  as  well  as  municipal  wastewater  from  a  neighbouring  municipality. 